OWNER'S
REPLACEMENT
PARTS
CATALOG

REPLACEMENT PART ORDERING INFORMATION

Use only manufacturer’s authorized or approved replacement parts. The letter placed on the end of the part
number denotes the type of finish for that part—C for chrome, E for painted, Z for zinc, and PA for purchased
assembly. It is important you include this when ordering a part. Do not use attachments or accessories not
specifically recommended for this unit..In order to obtain proper replacement parts you must supply the model
number of your mower (see nameplate).

Replacement parts, with the exception of the engine, transmission, or transaxle parts, may be obtained from the
store where the unit was purchased, a service shop recommended by the store, or.authorized service shop listed
in the yellow pages of the telephone directory. In Europe, replacement parts may be obtained from the store
where the unit was purchased.

If you are unable to obtain parts or service in the manner outlined above, contact the Central Parts Distributor for
your area (listed in back) or write to the Factory Customer Service: Outdoor Power Equipment, P.O. Box 268,
Brentwood, Tennessee 37027. Collect telephone calls will not be accepted.

Briggs and Stratton engine parts, Tecumseh engine and transaxle parts, and J.B. Foote transmission parts are
available from the authorized repair stations listed in the yellow pages of the telephone directory or by following
the procedures given on the individual parts warranty,

When ordering parts the following information is required: (1) The Model Number; (2) Part Number; (3) Descrip-
tion; (4) Quantity.

OWNER’S INFORMATION

Record the following information about your mower so that you will be able to provide it when ordering parts or
in case of loss or theft,

WHERE PURCHASED:
DATE PURCHASED: Month Day . Year
MODEL NO.: DATE OF MANUFACTURE:

(Stamped on nameplate)

F-56776




BODY PARTS FOR
MODEL 2-35802X

X /2-Four Bolt Seat Support
e ‘\\\/
RN
\é (3}

&T\/ 2-Single Bolt Seat Support

F-5776



BODY PARTS FOR
MODEL NO. 2-36502X

PARTS LIST

KEY PART
NO. | DESCRIPTION NO.

1 | Seat Assembly-Single Bolt Moun

ting 24621
Seat Assy-Four Bolt Mounting [90368

2 | Seat Support-Single & Four Bolt 90032
3 |Flange Locknut 3/8"-16 15X84
4 | Shoulder Bolt 3/8''-16X7/8" 9Xx15

5 |Hex Bolt 5/16""-18X%2"" 1X92

6 |Washer 206632
7 | Shakeproof Washer 19X36
8 |Hex Bolt %2""-13X3%" 1X88

9 |Screw 26X49
10 |Pivot Bracket 90031
11 | Seat Deck 90064
12 |Spring 164X11
13 | Spring Retainer 90014
14 | Seat Deck Support 90007
15 |[Clamp Roc-Battery 90012Z
16 |Flange Hex Nut %''-20 16X822
17 |Battery Tray 24157
18 |Battery Hold-down Wire 901582
19 |Flange Locknut 5/16'"-18 165X88
20 |Dashboard Assembly 90166
21 |Bearing - Steering Post 90081
22 |Screw 26X186
23 |Grip - Hood Latch* 21434
24 |Hood Latch - R.H.* 90146
25 |Hood Latch - L.H.* 90147
26 |Washer* 17X17Z2
27 [Hex Nut #10-24* 15X81
28 [Machine Screw #10-24X%:""* [4X20Z
29 |Edge Trim* 21765
30 |Hood Assembly - Complete 90168
31 |Tapping Screw 26X159
32 | Upper Grille Assembly 21706C
33 | Headlight Retainer 21720E
34 |Hex Bolt 5/16'"-18X5/8"" 1X45
35 |Lower Grille 90141
36 |[Mat - Foot Rest 90148
37 |Frame Channel 90001
38 |Grille Bracket 90143
39 |Grommet 21268
40 |[Washer 17X472

*NOTE: These numbers are included in with key no. 30.

F-5776



F-6776

STEERING PARTS
FOR MODEL NO. 2-36502X

KEY PART
NO. |DESCRIPTION NO.
1 |Steering Wheel Cap 23573
2 |Steering Wheel 90126
3 |Hex Bolt 5/16""-18X1%" 1X102
4 |Keps Nut 15X88
5 |Steering Post 90130C
6 |Cup Washer 17X132
7 |Hex Bolt 5/16"'-18X5/8" 1X45
8 |Screw 26 X 49
9 |Hex Bolt 3/8"'-24X3% "’ 1X101
10 |Bearing 90096
11 |Pinion Gear & Shaft 90132
12 |Sector Gear Assembly 90025
13 |Flange Locknut 3/8'"-24 15X87
14 |Axle Support - Front 90002
15 |Cotter Pin 30X49
16 |Bearing 90035
17 |Axle Assembly 90034
18 |Washer 17X113
19 |Left Hand Spindle Assembly 90037
20 |Cotter Pin 30X20
21 |Washer 17X57
22 |Tie Rod 90038
23 |Drag Link Assembly 90041
24 |Right Hand Spindle Assembly | 90036
25 |Bearing* 24367
26 |Tire Only* 24376
27 |Wheel Only* 24355E.
28 |Washer 17X83Z
29 |Valve Stem & Cap* 24373
30 |Wheel Assembly 24378

*NOTE: These Parts are included with key no.
30. When ordering replacement parts specify
the brand name of the tire to insure that tread
patterns on tire match.

j——15

é,_....-—i 6




ENGINE MOUNT FOR
MODEL NO. 2-36502X

PARTS LIST

PART
DESCRIPTION NO.
Throttle Control & Cable 90095
Knob - Throttle Control 20339
Tapping Screw 26X159
Gas Cap 23711
Gas Tank 23300
Hose Clamp 23713
Fuel Line 23715
Filter 24159
Tapping Screw 26X214
Enginet |-
Woodruff Key No. 6 20062
Frame Channel 90001
Shakeproof Washer 19X8
Bolt - Engine Mount 20103
Stack Pulley Assembly 903292
Washer 108512
Shakeproof Washer 19X39
Hex Bolt 3/8'"-24X1"’ 1X20
Belt Guide Assembly 90276Z
Muffler 90330PA
Hex Bolt 5/16'"-18X3% "’ 1X118
Heat Shield 90332

19
Di5280:2 tNOTE: Your Engine Model, Type & Code Number is

stamped on the Blower Housing. All parts pertaining to
the engine are available from the Briggs and Stratton Parts
and Service Station listed in the yellow pages of the
classified Telephone Directory.

F-5776



F-577

D-5253-1

DRIVE PARTS FOR
MODEL NO. 2-36502X




DRIVE PARTS FOR
MODEL NO. 2-36502X

PARTS LIST

KEY PART
NO. | DESCRIPTION NO.

1 | Guide Bolt 20619
2 |Torx Flange Head Screw 5/16""-18X1"" | 6X70

3 |Lockwasher 18X15
4 |Flange Nut 5/16''-18 165X79

5 |Flange Locknut 3/8"'-16 15X84
6 |Frame Channel 90001
7 |Flange Locknut 5/16'-18 15X88
8 |Push Nut 28X44
9 |[Cap Retainer 90145
10 |Belt Guide 90008
11 |Screw 26X49
12 |Pulley 21447
13 |Hex Bolt % ''-20X5/8" 1X38Z
14 |Spring Lockwasher 18X30
15 |Extension Spring 165X31

- 16 |Hairpin 20692

17 |ldler Bracket Assembly 90011Z
18 |[Shoulder Bolt 3/8'"-16X7/8" 9x12
19 |[Drive Belt 37X31
20 |[Washer 17X53Z
21 |ldler Pulley 21409
22 |Transaxle Support 903047
23 |Knob - Shift Lever 20844
24 |Hex Bolt 5/16"-18X1" 1X84
25 | Shifter Spring 90354
26 [ Transsodel: o el ny =2 s e

27 |Clutch and Brake Pedal 21544
28 |Lever Assembly 90027
29 |Support Bracket 90013
30 | Adjusting Nut 21920
31 |Clutch Rod 900662
32 |Brake Rod 90067Z
33 |Brake Link Assembly 900687
34 |Brake Spring 165X35

- 35 [U—Bolt 900172

36 |Transaxle Washer 21521
37 |Square Key 3/16"'X2" 21553
38 |Woodruff Key No. 61 21539
39 |Spring 165X34
40 |Tire Only* 24375
41 |Wheel Only* 24351E
42 |E-Ring 11X3
43 |Valve Stem and Cap* 24373
44 |Wheel and Tire Assembly 24377
45 |Hex Bolt 1X45
46 |[Lockwasher 18X16

*NOTE: These numbers are included in key no 44. When ordering replacement parts specify the brand name of the tire.

tNOTE: All parts pertaining to this transmission are available from Tecumseh Parts and Service Centers listed in the
yellow pages of the telephone directory under “‘Engines, Gasoline’’ or ''Gasoline Engines’’.

7

F-5776



F-6776

BLACK

a
= I
'ﬁ.rffiih
So e
e
;\\a 8
4c,f
13
S
<
z
.
KEY PART
NO. [DESCRIPTION NO.
1 |[Battery - 30 AMP HOUR 90154
-- | Electrolyte (Battery Acid) 90171
2 |Hex Bolt %''-20X5/8" 1X38
3 |Keps Nut % ''-20 15X66
4 | Battery Cable - Black 24X9
5 | Screw 26X49
6 |Slow-Blowing Fuse 15 Amp. 23752
7 | Ammeter Assembly 21057PA
8 | Key Switch W/A.C. Term 21064PA
8A [Key & Ring-Only 20729
9 |Light Switch 20899PA
10 | Shakeproof Washer 19X36
11 | Battery Cable 24X17
12 | Screw 26X185
13 | Solenoid 24285
14 | Safety Switch 24273
15 | Ground Wire - Lighting Harness | 90156
16 | Sealed Beam Lamp 23757
sy Wiring Harness 90062

WIRING DIAGRAM FOR
MODEL NO. 2-36502X

D-5249



F-5776

BLADE HOUSING
TOP HALF FOR

MODEL NO. 2-36502X

KEY PART KEY PART

NO. |DESCRIPTION NO. NO. | DESCRIPTION NO.
1 |Grip 20476 10 | Grip 23340
2 [Control Lever Assembly 900302 11 |Lifter Assembly 90043
3 |Hair Pin 75336 12 |Hanger Bracket 90042
4 |Carriage Bolt 2X53 13 |Hex Flange Nut 15X79
5 |Screw 26X49 14 |Lifter Rod 900997
6 |Adjusting Screw Assembly 900782 15 |Support Channel 90028
7 |Washer 17X532 16 | Adjusting Rod 90100Z
8 |Cotter Pin 30X20 17 | Adjusting Nut 21920
9 |Height Adjuster Brkt. Assembly {404063 18 | Spring 165X32




BLADE HOUSING
8y LOWER HALF FOR

F/G MODEL NO. 2-36502X
5

F-5776



BLADE HOUSING
PARTS LIST LOWER HALF FOR
MODEL NO. 2-36502X

KEY PART KEY PART
NO. | DESCRIPTION NO. NO. | DESCRIPTION NO.
1 | Screw 26X185 32 |Left Hand Skid, Flat Stock 90353
2 | Pulley Cover 90117 32A | Left Hand Skid, Curved Stock 21945
3 | Belt—Blade Drive 37X39 33 |Locknut %'"-20 15X67
4 | Jackshaft Pulley 23738 34 | Front Hanger 90106
5 | Jackshaft 24578 35 | Hanger Rod 901337
6 | Woodruff Key No. 6 20062 36 | Jackshaft Housing Assembly 24384
7 | Washer 17X53Z 37 |Front Hanger Bracket 90401
8 | Hairpin 75336 38 |Hanger Rod 90107Z
9 | Flange Nut 5/16''-18 1656X79 39 | Right Hand Skid, Flat Stock 90352
10 | Lifter Bracket 90103 39A | Right Hand Skid, Curved Stock | 21944
11 | Flange Locknut 3/8""-16 15X84 40 |Carriage Bolt 5/16''-18X5/8"" | 2X53
12 | Brake Bar 901212 41 |[Hex Nut #10-24 15X81
, | 13 | Pivot Lever 901132 42 | Chute Deflector 21154
= | 14 | Adjusting Nut 901152 43 [Push On Cap 28X23
15 | Idler Pulley 90118 44 | Deflector Rod 211987
16 | Control Rod 901147 45 | Rear Deflector Bracket 21187
17 | Blade Brake Rod 901222 46 |Machine Screw #10-24X5/8 4X21
18 | Screw 26X214 47 | Torsion Spring 166X4
19 | Spring Assembly 90123 48 | Front Deflector Bracket 21186
20 | Shoulder Bolt 3/8''-16X7/8" 9X12 49 | Hex Bolt 5/16""-18X1"’ 1X84
21 | ldler Bracket Assembly 901102 50 |Blade Adapter 20617
22 | Spring 165X33 51 | Blade Washer 216732
23 | Link Rod 90108z 52 |Blade - 36"’ 20930
24 | Rear Hanger Bracket 90104 53 | Washer 206637
25 | Cotter Pin 30X20 54 | Lockwasher 18X27
26 | Adjusting Bar 90109 55 | Carriage Bolt 2X39
1 27 | Washer 17X102 56 | Hex Nut - Blade Mount 2'"-20 | 15X72
28 | Flange Locknut 5/16''-18 15X88 57 | Jackshaft Spacer 24533Z
29 | Belt Guide 901202 58 | Guide Screw 20619
30 | Blade Housing* 90330 59 [ Hex Nut 15X89
30A | Blade Housing t 90101 60 | Lifter Rod 900997
Complete Blade Hoysing Ass’'y#|407918 61 | Adjusting Rod 90100z
31 | Machine Screw % ''-20X %" 4X24 62 | Adjusting Nut 21920Z

*Blade Housing includes Key No.’s 9, 10, 24, 31, 32, 33, 37, 39, 40, 41, 45, 46, 48.
tBlade Housing includes Key No.’s 9, 10, 24, 31, 32A, 33, 37, 39A, 40, 41, 45, 46, 48.
#Complete Blade Housing Assembly includes Key No's 1 thru 62.

11

F-5776



CENTRAL PARTS DISTRIBUTORS (UNITED STATES AND CANADA)

CENTRAL PARTS DISTRIBUTOR

A-1 Engine & Mower Company
437 East 9th South Street
Salt Lake City, Utah 84111
PHONE: B801-364-3653

Billiou's

75 North 'D"" Street
Porterville, California 93257
PHONE: 209-7B4-4102

Birmingham Electric Battary Co.
2230 2nd Avenue, South
Birmingham, Alabama 35233
PHONE: 205-251-2078

Bluemont Company

11125 Frankstown Road
Pittsburgh, Pennsylvania 15235
PHONE: 412-242-1622

Crandall-Hicks Company

Route 9 - % Mile E. of 495
Southboro, Massachusetts 01772
PHOMNE: 617-485-6300

Chilton Air Cooled Engine
319 Fourth Avenue, South
Mashville, Tennessee 37215
PHOME: 615-254-1634

Engine House, Inc.

B610 Botts Lane

San Antonio, Texas 78217
PHONE: 512-822-4895

Gardner, Inc.

1150 Chesapeake Avenue
Columbus, Ohio 43212
PHONE: 614-488-7951

Grayson Company of the Southwest,
Inc.

100 Fannin St.

Shreveport, Louisiana 71162
PHONE: 318-222-3211

Gulf Cycle Sales, Inc.

2900 Chartres Street

New Orleans, Louisiana 70117
PHONE: 501-945-2132

TERRITORY

(Colorado - West Slope of the
Rockies) - Nevada - Utah

California, Arizona

Alabama - Western Auto Stores -
Moore-Handley Stores

Western Pennsylvania areas with Zip
Codes up to and including 16999

Connecticut - Maine - Massachusetts
New Hampshire - Rhode Island -
Vermont

Tennessee

Arkansas - Texas

{Indiana - South of Indianapolis)
Kentucky - Michigan - Ohio - West
Virginia

Louisiana - Mississippi

(New Orleans area only)

CENTRAL PARTS DISTRIBUTOR

Mico Distributing Co.
7450 E. 46th Place
Tulsa, Oklahoma 74145
PHONE: 918-627-1448

Brown & Wiser, Inc.
9915 S.W. Avery St.
Tualatin, Oregon 97062
PHOME: 503-638-3544

Spitzer Industrial Products
6601 No. Washington St.
Denver, Colorado 80229
PHONE: 303-287-3414

R.B.l. Corporation

P.0. Box 25369

Richmond, Virginia 23260
PHONE: B804-798-1541

Thompson Sales & Service
2400 West Ridge Road
Gary, Indiana 46408
PHONE: 219-980-3282

Walthour & Hood Company
206-208 Rogers St., N.E.
Atlanta, Georgia 30301
PHONE: 404-378-2571

Oscar Wilson Engine & Parts, Inc.
B701 Riverview Blvd.

St. Louis, Missouri 63147
PHONE: 314-388-3333

Canadian Curtiss Wright, Ltd.
1815 Sismet Road

Mississauga, Ontaric L4W 1P9
PHONE: 416-625-6557

Canadian Curtiss Wright, Ltd.
8100-D Trans-Canada Hwy.
St. Laurent, Quebec

Canadian Curtiss Wright, Ltd.
2-3571 Viking Way
Richmond, B.C. VBV 1W1

Canadian Curtiss Wright, Ltd.
89 Paramount Road
Winnipeg, Manitoba R2X 2W6

TERRITORY

Oklahoma

Idaho - Montana - Oregon -
Washington

Colorado - New Mexico - Wyoming

Delaware - District of Columbia
Maryland - New Jersey - Ne i -
Pennsylvania area with Zip CM
from 17000 up - Virginia

(lllinois, North of Springfield)
(Indiana, North of indianapolis}
Minnesota - Wisconsin

Florida - Georgia - North Carolina -
South Carolina

(lllinois, South of Springfield)
lowa - Kansas - Missouri -Nebraska -
North Dakota - South Dakota

East Central Canada

Eastern Canada

Western Canada

Central Canada

F-5776

EUROPEAN REPLACEMENT PARTS

IN EUROPE, REPLACEMENT PARTS MAY BE OBTAINED FROM THE STORE WHERE THE UNIT WAS PURCHASED. IF YOU ARE UNABLE TO OBTAIN
PARTS OR SERVICE THROUGH THE STORE, THEN CONTACT:

M.O. EXPORT SALES, INC.
GUBELSTRASSE 15
6300 ZUG, SWITZERLAND



